Contract No.

Customer

MILL TEST CERTIFICATE

HYUNDAI

(3) Yield Ratio = YP/TS

DUFERCO STEEL
LI No. HeadOffice |, S070rveondono, Dang-gu, Incheon,
P/O No. 32201207CF02 Certificate No. IH20120901288 — 11
Commodity H-BEAM Class Cert. No.
Specification Céigl‘\s/loﬁﬁ/A572 G50/A992/ Date of Issue 2012-09-11
o B . - — =Pieces - - Chemical Composition (%) ' Tensile Test Irﬁpact Teit (V-notch) Remarks=
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40,00 1 s R EREEREEE R
10,00 F7 MO | psg 19 20 69 29 19 % § | 19 g e ET ST 2Y 0% '
40,00 F7 Noi7ss | 5ol 18 19 89 53 17 I 43 sso 24 oo
40,00 F1- NOT7330 | 4 479 19) 14 69| 35 19 %) & R ‘
40,00 FT NOI7332 | 5 osef 29 19 67 39 17 g a8 25 oo
40,00 FT NOI7328 | 55| 18 15 69 83 17 7 5509 59 074
10,00 FT NO17322 | 1409 19 19 9] 39 19 g so72  2ed o7
10,00 £ NOI7330 |15 qi0 19 14 89 95 19 o4 250 o074
wooer - 181088 | 00 19 15 e aif 1 3T aos0__ zaq o7
SUB TOTAL 55501 |
(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/50+Mo/5+Ni/15+Cu/15) (2) Gauge length : 200 mm

.S . Shim

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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